










 








    
   

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 71916 Cygnus Mini ROV Mountable 1

2 71961 PHPS 8-32 X 5/8" 18-8 SS 1

3 71939 Washer - #8 - .438" OD 316 SS 1

4 71966 EXTENSION SPRING; .36" OD X 3.5" L; 
LOOPED ENDS; 302 SS 2

5 72311 PHPS 8-32 X 7/8" 18-8 SS 2

6 72310 THUMB NUT 8-32 18-8 SS, FLANGED & 
KNURLED 2

7 71914 Cygnus UT Probe Clamp Assembly 2

8 71913 Cygnus Probe Extension Tube 1

9 70875 SHCS M4 X 30 MM 18-8 SS 2

10 71915 CYGNUS G1 PROBE HANDLER 1

11 70873 M4 NYLOCK HEX NUT 18-8 SS 2




























    





















   
































 


 




















DEPRESS PINS, FIT INTO 
SLOTS, THEN LET GO
(BOTH SIDES)

FEED SPRING LOOP END 
OVER BOLT (ITEM 5)

SCREW ON NUT (ITEM 6)
BOTH SIDES

*PARTS NOT SHOWN FOR CLARITY




























    





















   






















 


 















	SHEET1
	Drawing View2

	SHEET2
	Drawing View7
	Drawing View8
	Drawing View9


